








FAIRVIEW TOWNSHIP  
York County, Pennsylvania 

 

 

 

 
Act 537 Sewage Facilities Plan Update 

 

 

 

 

 

 

 

 

 

 

 
Adopted January 31, 2011 

  

 

 

 
 

GANNETT FLEMING 
Harrisburg, Pennsylvania 



 

 

FAIRVIEW TOWNSHIP 
York County, Pennsylvania 

 

 

 

 

 

 

 

 

Act 537 

Sewage Facilities Plan Update 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Adopted January 31, 2011 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by Gannett Fleming, Inc. 

Harrisburg, Pennsylvania 



______ Fairview Township Act 537 Update, 2010 ____________________________________________ 

 

  i 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\toc.doc 

Contents 

 

[...]
Ann Drive 120 0.173 0.010 0.012 0.161 

LOWER ALLEN WWTP BASIN 

Buttonwood Estates 210 0.302 0.008 0.009 0.293 

Limekiln Road 55 0.079 0.002 0.003 0.076 

Notes:      

1.  Capacity with largest pump out of service.    

2.  Average daily flow is based on pump run time meter readings times draw down test results. 

3.  Average Daily Flow for the maximum flow month.   

4.  Remaining capacity equal to Rated Pump Capacity minus Max Daily Flow column. 

 

3.4 Wastewater Interceptors 

For the purpose of this Plan, wastewater interceptors are defined as sewer pipe, generally 

larger than 8 inches in diameter, which receive wastewater from collection sewers and convey 

the wastewater to a downstream interceptor, pumping station, or WWTP.  Collection sewers are 

8-inch-diameter gravity pipe that receive wastewater directly from user connections.   

 

An analysis of the capacity of the existing Fairview Township interceptors to convey 

peak wastewater flows was undertaken as part of this Plan.  There are currently no permanent 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-11 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

wastewater flow meters installed in any of the Fairview Township interceptors.  Flow data 

collected from the permanent pumping station run time meters and from the permanent WWTP 

flow meters was used in the capacity analysis. 

 

Appendix J presents an analysis of the capability of the existing Fairview Township 

interceptors to convey peak wastewater flows.  Table 3-2 summarizes the results of this capacity 

analysis.  Table 3-2 gives the available gravity flow capacity of each interceptor within the 

Fairview Township sanitary sewer by listing the downstream manhole number of the pipe 

section, by diameter, with the lowest available gravity flow capacity.  Capacity calculations are 

based on available Township record drawing information and estimated 2007 flows.  The 

estimated flows were calculated using the maximum monthly flow from the pump run time data 

and multiplying the value by 2.5 peaking factor to find the peak flow.  The analysis shows that 

all of the interceptors have sufficient capacity to convey the existing peak flows. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-12 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

Table 3-2 

Fairview Township Sewer System 

Interceptor Characteristics 

 

Manhole   

No.
 (1)

 Name of Interceptor 

Pipe 

Diameter 

(inches) 

Line 
(2)

 

Design 

Capacity 

(mgd) 

Existing 

Flow 
(3)

 

(mgd) 

Remaining 

Gravity Flow 

Capacity 
(4)             

(mgd) Receiving Facility 

North WWTP Basin            

112 Limekiln Road  10 0.7472 0.0047 0.7425 Lewisberry Road, MH 57 

58 Lewisberry Road 10 1.1793 0.1635 1.0158 New Market South, MH 30 

123 Reeser's Summit  10 1.4856 0.0849 1.4007 Lewisberry Road, MH 123 

27 New Market South 10 0.9744 0.3037 0.6707 Meadowbrook Ave P.S. 

7 New Market North 10 0.9698 0.0454 0.9244 Meadowbrook Ave P.S. 

South WWTP Basin      

1772 Wyndamere Road  12 1.4721 0.0681 1.4040 Old York Road, MH 1760 

2108 Clover Street  10 0.9204 0.0437 0.8767 Old York Road, MH 1729 

1736 Corn Hill 10 0.8576 0.0742 0.7834 Old York Road, MH 1730 

1315 Old York Road  10 0.9631 0.1781 0.7850 Beinhower P.S. 

1282 Old York Road  12 1.3299 0.2189 1.1110 Beinhower P.S. 

1759 Old York Road  16 2.6222 0.3877 2.2345 Beinhower P.S. 

1730 Old York Road 15 2.5067 0.4075 2.0992 Beinhower P.S. 

1729 Old York Road  18 3.0894 0.4910 2.5984 Beinhower P.S. 

P.S. Old York Road  21 3.8444 0.5347 3.3097 Beinhower P.S. 

Lower Allen WWTP Basin      

31 Yellow Breeches  10 0.6153 0.0642 0.5511 Lower Allen MH 57 

87 Tall Tree Drive 10 2.0375 0.0932 1.9443 Existing Lower Allen MH 

Notes:       

(1)  Downstream manhole of pipe limiting segment for listed pipe diameter. 

(2)  Gravity flow capacity of limiting pipe segment based on Manning's Equation and available pipe information from Township's record drawings. 

(3)  Estimated Flow based on upstream pump station run time data maximum month flow plus gravity EDUs to tributary line (established based on 

       parcel counts) @ 233 gpd/EDU(from Chapter 94 Reports)  times the Number of tributary EDUs x 2.5 peaking factor. 

(4)  Remaining line capacity equal to line design capacity column minus existing flow column (see Appendix J for complete listing of each interceptor 

pipe segments.) 

 

 

3.5 North WWTP 

The North WWTP is located along the Yellow Breeches Creek at 57 Fairview Road in 

the northern portion of the Township.  Plate No. 2 shows the general location of the plant site.  

Figure 3.4 shows the North WWTP's approximate service area border and outfall location.  The 

original WWTP was constructed in 1965 and was upgraded to its current configuration in 1992.  

The North WWTP is presently permitted (NPDES Permit No. PA 0081868) to provide secondary 

treatment at the annual average hydraulic and organic loading capacities of 0.726 mgd and 

967 lbs BOD/day, respectively and maximum month hydraulic and organic loading capacities of 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-13 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

1.206 mgd and 2,093 lbs BOD/day, respectively.  Unit processes provided to achieve the 

required pollutant removals include preliminary screening, extended aeration activated sludge 

and disinfection by chlorination.  Figure 3-5 presents a process flow diagram of the North 

WWTP. 

 

Operation and routine maintenance activities at the WWTP and pumping stations are 

performed in-house by operations personnel.  Laboratory analyses required for NPDES Permit 

monitoring purposes, as well as those required for process control, are also performed in-house 

by the laboratory staff.  The results of those analyses performed in conjunction with the 

requirements of the NPDES Permit for the facility are forwarded on a regular basis to the 

appropriate state and federal agencies. 

 

Waste sludge generated in conjunction with the wet-end treatment processes are 

transported in liquid form to the South WWTP.  The sludge is blended in an aerobic 

digester/storage tank at the South WWTP.  The sludge is dewatered using belt filter presses, and 

placed directly into a roll-off type dumpster.  The dewatered sludge cake is transported by a 

contract hauler to the Cumberland County Landfill.  

 

WWTP effluent is discharged through Outfall No. 001 to the Susquehanna River.  Outfall 

No. 001 is a shared discharge line, with both the Lower Allen WWTP and the North WWTP 

using the line.  Effluent flow metering and effluent sampling, however, occur at the North 

WWTP site prior to commingling with Lower Allen WWTP effluent. 

 

The service area of the North WWTP previously included a Sanitary Sewer Overflow 

(SSO).  The SSO was a pipe connecting a sanitary sewer manhole with an adjacent storm sewer.  

The pipe was approximately 3 feet above the invert of the sanitary sewer manhole.  The SSO was 

permanently sealed on September 23, 2002.  Additionally, there is no storm water outfalls 

located at the WWTP site. 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-14 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

Table 3-3 presents the current NPDES discharge limits and the average annual discharge 

characteristics from the WWTP for 2007.  The facility was in compliance with its discharge 

permit during 2007.  

 

Table 3-3 

North WWTP 

NPDES Discharge Limits and Effluent Characteristics 
   

Parameter Discharge Limits 
(1)

 

2007 Average 

Annual Discharge 

Characteristics 
(2)

 

Flow, mgd 0.726 0.370 

CBOD, mg/L 25 1.61 

CBOD, lbs/day 151 4.97 

Suspended Solids, mg/L 30 2.35 

Suspended Solids, lbs/day 182 7.25 

Ammonia-Nitrogen, mg/L 
(3)

 - 0.23 

Ammonia-Nitrogen, lbs/day 
(3)

 - 0.70 

Chlorine Residual, mg/L 0.5 0.43 

Fecal Coliform, #/100 ml 
(4)

 200/2,000 9/28 

pH, (S.U.) 6.0 – 9.0 7.3 

Dissolved Oxygen, mg/L 5.0 min 8.7 
Notes:   

(1) NPDES Permit Discharge Limits, average monthly values. 

(2) Average monthly discharge values for 2007. 

(3) Summer = 5/1 to 10/31, Winter = 11/1 to 4/30 

(4) Summer = 5/1 to 9/30, Winter = 10/1 to 4/30 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-15 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-16 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

Figure 3-5 

North WWTP Process Flow Diagram 

 

  Outfall 001

Influent

Distribution Box

Aeration Basin

Clarifier

Chlorine Contact 

Tank

Flow Metering

Susquehanna 

River

Sludge Holding 

Tanks

Rotary Screen 

Thickener

Aerobic Digester

South WWTP 

Aerobic Digester

South WWTP

Belt Filter Press

Effluent 

Sampling

 Influent 

Sampling

Chlorine 

Addition

Decant

Filtrate

R
A

S

Filtrate & Decant

Landfill Disposal

Ferrous 

Sulfate

Polymer

Aeration Basin

Clarifier

Chlorine Contact 

Tank

R
A

S

Flow Metering

Polymer

Polymer

WAS

Polymer

 

Table 3-4 presents a summary of influent hydraulic and organic loadings to the North 

WWTP for 2007 and compares those loadings to the facility's permitted capacity.  Figure 3-6 

graphically presents the hydraulic and organic loadings to the North WWTP for the last 5 years, 

as taken from the 2007 Wasteload Management Report.  Hydraulic loads on both an annual 

average basis and a maximum consecutive 3-month basis were below the facility's permitted 

capacity during 2007.  The annual average organic loadings of 319 lbs/day and the maximum 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-17 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

month organic loading of 518 lbs/day both were below the facility's permitted capacity of 

2,093 lbs/day during 2007.  No overloads are projected at the facility for at least the next 5 years 

as stated in the 2007 Wasteload Management Report.   

 

The average hydraulic loadings to the plant have been holding steady over the last 

3 years.  During 2005, the plant experienced a decrease in flow but an increase in organic 

loading as illustrated in the graphs provided in Figures 3-6A and 3-6B.  The cause of this organic 

loading increase is unknown.  The average organic loading has decreased over the past 2 years. 

 

The North WWTP's NPDES Permit was scheduled to expire on September 1, 2005.  The 

Authority submitted a renewal application to PADEP on February 24, 2005 which was 

determined to be administratively complete.  PADEP issued a draft NPDES Permit on 

September 8, 2007.  The Authority provided comments on the draft NPDES Permit to PADEP 

on October 3, 2007.  PADEP issued a final NPDES Permit on January 25, 2008.  The final 

NPDES Permit includes new requirements for removing nitrogen and phosphorus by 

October 2010.  The existing facility is not able to achieve the new limits.  Options to achieve 

compliance with the pending nitrogen and phosphorus limits will be evaluated in the remainder 

of this study.   

 

 

 

 

 

 

 

 

 

 

 

 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-18 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

Table 3-4 

North Wastewater Treatment Plant 

2007 Hydraulic and Organic Loading Data 
   

  

Hydraulic Loading 
(2)

 

(mgd) 

Organic Loading 
(2) 

 (lbs/day) 

Permitted Capacity 1.206 2,093 

January 0.426 518 

February 0.396 506 

March 0.487 301 

April 0.398 342 

May 0.299 186 

June 0.284 217 

July 0.286 206 

August 0.327 218 

September 0.303 252 

October 0.369 295 

November 0.436 405 

December 0.428 379 

Annual Average 0.370 319 

Maximum 
(1)

 0.436 518 

Notes:   

(1) The maximum flow is the Maximum Consecutive 3-Month Average (for January through March 2007) 

(2) Values listed for January through December are monthly average values. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-19 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

 
 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-20 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

3.6 South WWTP 

The South WWTP is located along Wyndamere Road in the southern portion of the 

Township.  Plate No. 2 shows the general location of the plant site.  The South WWTP is 

presently permitted (NPDES Permit No. 0082589) to provide secondary treatment at the annual 

average hydraulic and organic loading capacities of 0.50 mgd and 917 lbs BOD/day, 

respectively.  Unit processes provided to achieve the required pollutant removals include 

preliminary screening, activated sludge with Sequencing Batch Reactors (SBRs), and 

disinfection by chlorination.  Treated effluent is discharged to an unnamed tributary of Fishing 

Creek adjacent to the plant site. 

 

The WWTP is rated for a maximum month flow of 0.94 mgd, a peak hourly flow of 

1.25 mgd, a maximum month organic loading of 1,280 lbs/day, and a maximum day organic 

loading of 1,912 lbs/day, as approved by PADEP. Figure 3-8 presents a process flow diagram of 

the South WWTP. 

 

Operation and routine maintenance activities at the WWTP and pumping stations are 

performed in-house by Township operations personnel.  Laboratory analyses required for 

NPDES Permit monitoring purposes, as well as those required for process control, are also 

performed in-house by the laboratory staff.  The results of those analyses performed in 

conjunction with the requirements of the NPDES Permit for the facility are forwarded on a 

regular basis to the appropriate state and federal agencies. 

 

Waste sludges generated in conjunction with the wet-end treatment processes and waste 

sludge hauled to the facility from the North WWTP are blended in an aerobic digester/storage 

tank.  The sludge is dewatered using belt filter presses, and placed directly into a roll-off type 

dumpster.  The dewatered sludge cake is transported by a contract hauler to the Cumberland 

County Landfill.  Table 3-5 presents the current NPDES discharge limits and the average annual 

discharge characteristics from the WWTP for 2007.  

 

 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-21 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

Table 3-5 

South WWTP 

NPDES Discharge Limits and Effluent Characteristics 
   

Parameter Discharge Limits 
(1)

 

2007 Average 

Annual Discharge 

Characteristics 
(2)

 

Flow, mgd 0.940 0.375 

CBOD, mg/L 25 3.75 

CBOD, lbs/day 196 11.73 

Suspended Solids, mg/L 30 5.4 

Suspended Solids, lbs/day 235 16.9 

Ammonia-Nitrogen, mg/L 
(3)

 1.5/4.5 2.3/3.7 

Ammonia-Nitrogen, lbs/day 
(3)

 11.5/35 7.2/11.6 

Total Phosphorus, mg/L 2.0 0.50 

Total Phosphorus, lbs/day 15.5 1.6 

Chlorine Residual, mg/L 0.19 0.12 

Fecal Coliform, #/100 ml 
(4)

 200/2,000 82/146 

pH, (S.U.) 6.0 – 9.0 7.24 

Dissolved Oxygen, mg/L 5.0 min 7.47 
Notes:   

(1) NPDES Permit Discharge Limits, average monthly values. 

(2) Average monthly discharge values for 2007. 

(3) Summer = 5/1 to 10/31, Winter = 11/1 to 4/30 

(4) Summer = 5/1 to 9/30, Winter = 10/1 to 4/30 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-22 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-23 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

Figure 3-8 

South WWTP Process Flow Diagram 

 

FeSO4

Sampling Point

Cl2

Rotary 

Screens & 

Back-up Bar 

Screen

Splitter Box SBRs (2)
Mixing 

Chamber

Chlorine 

Contact 

Tanks (2)

Aerobic 

Digester

Belt Filter 

Press

Effluent to 

unnamed

tributary of 

Fishing 

Creek

Influent

Solids to 

Landfill

B
F

P
 F

ilt
ra

te
Liquid waste 

from the North 

WWTP

 

 

Township staff reported that the WWTP has met all of its NPDES discharge limits since 

receipt of the last NPDES Permit Amendment.   

 

Table 3-6 presents a summary of influent hydraulic and organic loadings to the Fairview 

Township South WWTP for 2007 and compares those loadings to the facility's permitted 

capacity.  Figures 3-9A and 3-9B graphically presents the hydraulic and organic loadings to the 

South WWTP for the last 5 years, as taken from the 2007 Wasteload Management Report.  

Hydraulic loads on both an annual average basis and a maximum consecutive 3-month basis 

were below the facility's permitted capacity during 2007.  The annual average organic loadings 

of 652 lbs/day and the maximum month organic loading of 859 lbs/day both were below the 

facility's permitted capacity of 1,280 lbs/day during 2007.    

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-24 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

The average hydraulic loadings to the plant have been steadily increasing over the last 

5 years, whereas the average organic loadings to the plant decreased then increased such that the 

2007 loadings were similar to the 2002 loadings as shown on the graphs provided in Figure 3-9.  

The reason for the slight decrease in organic loading until 2005 is not known.   

 

The South WWTP's NPDES Permit was scheduled to expire on December 31, 2007.  The 

Authority submitted a renewal application to PADEP on June 28, 2007 which was determined to 

be administratively complete.  PADEP has not yet issued a NPDES Permit renewal.  The WWTP 

continues to operate under its existing permit until a new permit is issued.  It is expected the new 

permit will include new cap load amounts for nitrogen and phosphorus.  Options to meet the new 

limits are evaluated in the remainder of this report.  No overloads are projected at the facility for 

at least the next 5 years as stated in the 2007 Wasteload Management Report.  

 

Table 3-6 

South Wastewater Treatment Plant 

2007 Hydraulic and Organic Loading Data 

   

  
Hydraulic Loading 

(2)
          

(mgd) 

Organic Loading 
(2)

        

(lbs/day) 

Permitted Capacity   

January 0.398 802 

February 0.381 686 

March 0.475 859 

April 0.405 NA
(3)

 

May 0.358 460 

June 0.353 608 

July 0.328 473 

August 0.368 516 

September 0.354 649 

October 0.368 828 

November 0.331 614 

December 0.386 790 

Annual Average 0.375 652 

Maximum 
(1)

 0.420 859 

Notes:   
(1) The maximum flow is the Maximum Consecutive 3-Month Average (for February through April 

2007) 

(2) Values listed for January through December are monthly average values. 

(3) No data available for the month of April. 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-25 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

 

 



   Fairview Township Act 537 Plan Update, 2010   

 

 

 

  3-26 

 

W:\W&WW ERD\46312 Fairview Act 537 Plan\2010 Update\Chp3.doc   

In 2003, the Township expressed concern that additional capacity would be necessary in 

the future to accommodate township growth.  Accordingly, a rerate evaluation was performed to 

determine whether additional capacity could be obtained with minor improvements.  The 2003 

rerate evaluation is included in Appendix K.  Included in the evaluation were analyses of current 

operations data, identification of the Annual Average Daily Flow (AADF) limit, identification of 

revised Biochemical Oxygen Demand (BOD5) and Ammonia-Nitrogen (NH3-N) loading 

capacities, analysis of oxygen demand and identification of required improvements. 

 

The peak flow capacity of a SBR plant, like the South Plant, is defined by the tank 

volume between the high water level and low water level.  From the analysis of the existing SBR 